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Result Table 

NOTE: All relevant operation modes have been tested, and the full RB data is included in this report. 
 

Table 1 Measurement Results BAND 5 

Test Mode RF Ch. RF Channel Occupied Bandwidth [MHz] Verdict 

TM1 

B 4.1667 Pass 

M 4.1667 Pass 

T 4.1507 Pass 

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHz] Verdict 

TM4 

1.4 MHz 

B 1.0793 Pass 

M 1.0843 Pass 

T 1.0821 Pass 

3 MHz 

B 2.6877 Pass 

M 2.6864 Pass 

T 2.6867 Pass 

5 MHz 

B 4.4708 Pass 

M 4.4640 Pass 

T 4.4580 Pass 

10 MHz 

B 8.9556 Pass 

M 8.9352 Pass 

T 8.9316 Pass 

TM5 

1.4 MHz 

B 1.0789 Pass 

M 1.0744 Pass 

T 1.0773 Pass 

3 MHz 

B 2.6774 Pass 

M 2.6813 Pass 

T 2.6748 Pass 

5 MHz 

B 4.4744 Pass 

M 4.4672 Pass 

T 4.4794 Pass 

10 MHz 

B 8.9390 Pass 

M 8.9306 Pass 

T 8.9300 Pass 
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1 For WCDMA Band 5 
 

1.1 Test Mode=TM1 
 

1.1.1 Channel = B 
 

 A 

*

*

3DB

RBW  50 kHz

VBW  500 kHz

SWT  5 ms

Offset  12.9 dB

LVL

Ref  35 dBm Att  30 dB

Center 826.4 MHz Span 10 MHz1 MHz/

*

 

1 RM

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.12 dBm

   827.922435897 MHz

OBW  4.166666667 MHz

T1

Temp 1 [T1 OBW]

            5.38 dBm

   824.316666667 MHz

T2

Temp 2 [T1 OBW]

            5.43 dBm

   828.483333333 MHz

Date: 18.SEP.2012  16:25:40
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1.1.2 Channel = M 
 

 A 

Att  30 dB

*

*

3DB

RBW  50 kHz

VBW  500 kHz

SWT  5 msRef  35 dBm

Offset  12.9 dB

LVL

Center 836.4 MHz Span 10 MHz1 MHz/

*

 

1 RM

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.17 dBm

   835.358333333 MHz

OBW  4.166666667 MHz

T1

Temp 1 [T1 OBW]

            5.03 dBm

   834.316666667 MHz

T2

Temp 2 [T1 OBW]

            4.18 dBm

   838.483333333 MHz

Date: 18.SEP.2012  16:25:54
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1.1.3 Channel = T 
 

 A 

Att  30 dB

*

*

3DB

RBW  50 kHz

VBW  500 kHz

SWT  5 msRef  35 dBm

Offset  12.9 dB

LVL

Center 846.6 MHz Span 10 MHz1 MHz/

*

 

1 RM

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           14.43 dBm

   845.718589744 MHz

OBW  4.150641026 MHz

T1

Temp 1 [T1 OBW]

            5.42 dBm

   844.516666667 MHz

T2

Temp 2 [T1 OBW]

            5.51 dBm

   848.667307692 MHz

Date: 18.SEP.2012  16:26:07
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2 For LTE Band 5 
 

2.1 Test Mode=TM4 
 

2.1.1 Channel Bandwidth = 1.4 MHz 
 

2.1.1.1 Channel = B 
 

2.1.1.1.1 QPSK/1RB # 0 
 

 



 
 

FCC Test Report of B890-66 
FCC ID:QISB890 
IC: 6369A-B890 

 
 

 

 

Report No: 
SYBH(Z-RF)016112013-2006 

Confidential Information of Huawei. 
No Distribution without Written Permission 

Page10, Total104 

 

 

2.1.1.1.2 QPSK/1RB # max 
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2.1.1.1.3 QPSK/non-1RB #mid/2 
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2.1.1.1.4 QPSK/full RBs  
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2.1.1.2 Channel =M 
 

2.1.1.2.1 QPSK/1RB # 0 
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2.1.1.2.2 QPSK/1RB # max 
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2.1.1.2.3 QPSK/non-1RB #mid/2 
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2.1.1.2.4 QPSK/full RBs  
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2.1.1.3 Channel = T 
 

2.1.1.3.1 QPSK/1RB # 0 
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2.1.1.3.2 QPSK/1RB # max 
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2.1.1.3.3 QPSK/non-1RB #mid/2 
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2.1.1.3.4 QPSK/full RBs  
 

 
 



 
 

FCC Test Report of B890-66 
FCC ID:QISB890 
IC: 6369A-B890 

 
 

 

 

Report No: 
SYBH(Z-RF)016112013-2006 

Confidential Information of Huawei. 
No Distribution without Written Permission 

Page21, Total104 

 

 

2.1.2 Channel Bandwidth = 3 MHz 
 

2.1.2.1 Channel = B 
 

2.1.2.1.1 QPSK/1RB # 0 
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2.1.2.1.2 QPSK/1RB # max 
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2.1.2.1.3 QPSK/non-1RB #mid/2 
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2.1.2.1.4 QPSK/full RBs  
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2.1.2.2 Channel =M 
 

2.1.2.2.1 QPSK/1RB # 0 
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2.1.2.2.2 QPSK/1RB # max 
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2.1.2.2.3 QPSK/non-1RB #mid/2 
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2.1.2.2.4 QPSK/full RBs  
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2.1.2.3 Channel = T 
 

2.1.2.3.1 QPSK/1RB # 0 
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2.1.2.3.2 QPSK/1RB # max 
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2.1.2.3.3 QPSK/non-1RB #mid/2 
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2.1.2.3.4 QPSK/full RBs  
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